ASSEMBLY INSTRUCTIONS

Note: At this stage, do not fully tighten the Bolts.

D2001RT
4 N\
HARDWARE LIST PARTS LIST
NO.|SKETCH| DESCRIPTION QTY |[NO.| SKETCH | DESCRIPTION QTY
A Bolt(1/4"*5/8") 8 PCS
@ 1 @ Table Top 1PC

B Bolt(1/4"*1") 8 PCS

C o) Washer(1/4") 8 PCS 2 I&I Rail 1 PC
D ) Spring Washer(1/4") |8 PCS

3 L 4 PCS
E \/ Allen Wrench(4mm) |1 PC ] ©9
Step 1
’/\‘\‘ H—— // % EA \E
o \ /}/ n\\'f/’ \\\\ 'II— > ”
( —_ by | 2 \\\ ///
N . |
\\ | \\\\ ///// ///
3 N I || O
3 3
<b
<b




ASSEMBLY INSTRUCTIONS

D2001RT

(
Step 2

Step 3

Step 4

Note: If the holes do not align, please turn the frame until all holes align.

Adjust Pre-installed Levelers
height to achieve balance.

3
preg

-

~\




	2001系列-模型
	图纸和视图
	模型


	2001系列-模型2
	图纸和视图
	模型



